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TEST REPORT

Test Report No. : HK2109153520-4ER ;:fe 1(/)2?:336
Equipment under Test . Wireless Access Point
Model /Type . XT-1800AX
Listed Models : NA
Applicant :  XonTel Technology Trd. Co. W.LL
Address : Kuwait City, Qibla, Aladel Tower, F21, state of Kuwait
Manufacturer : XonTel Technology Trd. Co. W.LL
Address :  Kuwait City, Qibla, Aladel Tower, F21, state of Kuwait ?
H
S
\
Test Result: PASS h

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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1. TEST STANDARDS

The tests were performed according to following standards:

ETSI EN 300 440 V2.2.1 (2018-07) : Short Range Devices (SRD);Radio equipment to be used in the 1 GHz to 40
GHz frequency range; Harmonised Standard covering the essential requirements of article 3.2 of Directive

2014/53/EU
-l
I-l
AL
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this document cannont be with our prior written permission. The more details ar ithenticity of the r rt will be confirmed at ht oy

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4
.&y HUAK TESTING Page 6 of 81 Report No.: HK2109153520-4ER
2.SUMMARY

2.1. General Remarks

Date of receipt of test sample : 12021/09/06
Testing commenced on : 12021/09/06
Testing concluded on : 12021/09/18

2.2. Product Description

Product Name: Wireless Access Point

Model/Type reference: | XT-1800AX

List Model: N/A

Model diff: N/A

Power supply: DC 48V From POE power or DC 12V From DC Power

POE information: N/A

Antenna Type Internal antenna

Antenna gain 3.0dBi

WLAN Supported 802.11a/ 802.11n HT20/ 802.11n HT40/ 802.11ac HT20/

802.11ac HT40/ 802.11ac HT80/ 802.11ax HT20/

802.11ax HT40/ 802.11ax HT80

Operation frequency II%I;ESE{ZJ 1a/ IEEE 802.11n HT20/802.11ac HT20/802.11ax HT20:5745MHz-
5825MHz

IEEE 802.11n HT40/ IEEE 802.11ac HT40/ IEEE 802.11ax HT40:5755-5795MHz
IEEE 802.11ac HT80/ IEEE 802.11ax HT80:5775MHz

Modulation Type IEEE 802.11a: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11ac HT20: OFDM(256QAM, 64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac HT40: OFDM (256QAM, 64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11ac HT80: OFDM (256QAM, 64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11ax HT20: OFDM(1024AAM, 256QAM,64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ax HT40: OFDM (1024AAM, 256QAM,64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11ax HT80: OFDM (1024AAM, 256QAM,64QAM, 16QAM, QPSK,BPSK)

Receiver category Receiver category 2

Remark: The products are identical in interior structure, electrical circuits and components, just model names
are different.

2.3. Equipment Under Test
Power supply system utilised

Power supply voltage ;1 0O]230V /50 Hz O | 120V / 60Hz
0|12V DC 0124V DC
@| Other (specified in blank below)

DC 48V From POE power or DC 12V From DC Power

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Description of the test mode

Report No.: HK2109153520-4ER

Channel Frzaiﬁgcy
149 5745
151 5755
153 5765
157 5785
159 5795
161 5805
165 5825

2.4. EUT configuration

The following peripheral devices and interface cables were connected during the measurement:

@ - supplied by the manufacturer

O - supplied by the lab

Ol /

M/N: |/

Manufacturer:

~

2.5. Test summary

ETSI EN 300 440 Requirements

Equivalent isotropic radiated power(Radiated) | ETSI EN 300 440 Sub-clause 4.2.2 Pass
Permitted range of operating frequencies ETSI EN 300 440 Sub-clause 4.2.3 Pass
Spurious emissions ETSI EN 300 440 Sub-clause 4.2.4 Pass
Duty cycle ETSI EN 300 440 Sub-clause 4.2.5 Pass
Additional requirements for FHSS equipment ETSI EN 300 440 Sub-clause 4.2.6 N/Anote 1
Adjacent channel selectivity ETSI EN 300 440 Sub-clause 4.3.3 Pass
Blocking or desensitization ETSI EN 300 440 Sub-clause 4.3.4 Pass
Receiver Spurious emissions ETSI EN 300 440 Sub-clause 4.3.5 Pass
Spectrum access techniques ETSI EN 300 440 Sub-clause 4.4 Passyote 2

Note 1: Which only applicable to FHSS system device.

Note 2: The manufacturer declares compliance with Section 4.4(Spectrum access techniques)

2.6. Modifications

No modifications were implemented to meet testing criteria.

HUAK Testing Lab TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3. TEST ENVIRONMENT

3.1. Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen,
Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

3.2. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25 °C
High Temperature: 40 °C
Low Temperature: -10 °C
Normal Voltage :DC 48.0V
High Voltage:DC 52.8V
Low Voltage:DC 43.2V
Relative Humidity: 55 %

Air Pressure: 989 hPa

3.3. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there may
be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was calculated
for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic compatibility and Radio
spectrum Matters (ERM);Uncertainties in the measurement of mobile radio equipment characteristics;Part 1” and
TR-100028-02 “Electromagnetic compatibility and Radio spectrum Matters (ERM);Uncertainties in the
measurement of mobile radio equipment characteristics;Part 2 “ and is documented in the Shenzhen Global Test
Service Co.,Ltd quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of
devices similar to that tested may result in additional deviation. The manufacturer has the sole responsibility of
continued compliance of the device.

Hereafter the best measurement capability for Shenzhen HUAK laboratory is reported:

Test Items Measurement Uncertainty Notes
Conducted spurious emission 1.60 dB (1)
Radiated spurious emission 2.20dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
I . ST
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HUAK TESTING

3.4. Equipments Used during the Test

HUAK Testing Lab TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

Test Equipment Manufacturer Model No. Serial No. Callreen CeliEreien L
Date Date
Broadband antenna Schwarzbeck VULB 9163 HKE-012 2020/12/10 2021/12/09
Horn antenna Schwarzbeck 9120D HKE-013 2020/12/10 2021/12/09
Receiver R&S ESR-7 HKE-010 2020/12/10 2021/12/09
Spectrum analyzer Agilent N9020A HKE-048 2020/12/10 2021/12/09
Spectrum analyzer R&S FSP40 HKE-025 2020/12/10 2021/12/09
Preamplifier EMCI EMCOST845S | ke.o1s | 20201210 | 2021112100
Preamplifier Agilent 83051A HKE-016 2020/12/10 2021/12/09
High pass filter unit Tonscend JS0806-F HKE-055 2020/12/10 2021/12/09
Signal generator Agilent 83630A HKE-028 2020/12/10 2021/12/09
4 Ch. Simultaneous
Sampling 14 Bits 2 Agilent U2531A TW54:?6351 202011210 | 2021/12/09
MS/s
Power Sensor Agilent E9300A HKE-086 2020/12/10 2021/12/09
RF automatic control Tonscend JS0806-2 | HKE-060 | 2020/12/10 | 2021/12/09
Signal generator Agilent N5182A HKE-029 2020/12/10 2021/12/09
Wireless
Communication Test R&S CMW500 HKE-027 2020/12/10 2021/12/09
Set
The calibration interval is 1 year.
e results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cc
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4. TEST CONDITIONS AND RESULTS
4.1. 6dB Bandwidth

Limit

N/A

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and 300 KHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

Test Configuration

EUT SPECTRUM
ANALYZER
e results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issuec
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.con

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test Results

Page 11 of 81

Report No.: HK2109153520-4ER

Ant 1
Type Channel 6dB Bandwidth (MHz) Limit (KHz) Result
149 16.34
802.11a 157 16.35 N/A N/A
165 16.35
149 17.57
802.11 n HT 20 157 17.56 N/A N/A
165 17.53
151 36.02
802.11 n HT 40 159 36.04 N/A N/A
149 17.58
802.11 ac HT 20 157 17.58 N/A N/A
165 17.57
151 36.04
802.11 ac HT 40 159 36.05 N/A N/A
802.11 ac HT 80 155 75.44 N/A N/A
149 18.89
802.11 ax HT 20 157 18.88 N/A N/A 3§
165 18.92
151 37.67 -,
802.11 ax HT 40 159 3767 N/A N/A I:_
802.11 ax HT 80 155 77.02 N/A N/A
=
The results shown in this test report r mpl less otherwise stated and the sample(s) are retained for 3 y. The document is iss
this document cannont be r with our prior written permission. The more details and the authenticity of th will be confirmed at http r-m om
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o e



HUAK TESTING

Page 12 of 81

Report No.: HK2109153520-4ER

Ant2
Type Channel 6dB Bandwidth (MHz) Limit (KHz) Result
149 16.35
802.11a 157 16.34 N/A N/A
165 16.36
149 17.56
802.11 n HT 20 157 17.57 N/A N/A
165 17.54
151 36.06
802.11 n HT 40 159 36.02 N/A N/A
149 17.57
802.11 ac HT 20 157 17.57 N/A N/A
165 17.54
151 36.06
802.11 ac HT 40 159 36.05 N/A N/A
802.11 ac HT 80 155 75.38 N/A N/A
149 18.91
802.11 ax HT 20 157 18.89 N/A N/A
165 18.90
151 37.69
802.11 ax HT 40 159 37 63 N/A N/A
802.11 ax HT 80 155 77.04 N/A N/A
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-n
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Ant 1
802.11a-5745

Agllent Spectrum Anshyzer - Docuphed DW
KL 125530 PM g 17, 2021
Radio Std: None Frequency

Center Freq 5.745000000 GHz - : Awan:w--ww

Radio Device: BTS

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.9 dBm
16.336 MHz

Transmit Freq Error -13.014 kHz OBW Power
x dB Bandwidth 15.91 MHz x dB

ez STATUS

802.11a-5785

Agllent Spectrum Anshyzer - Docuphed DW
T

L & L T & P e 17, 2021
Center Freq 5.785000000 GHz ""_"'"""“: 5708000000 GHz

) 1
Radio Std: Hone Frequency
W Trig: Fres Run AvgiHold= 10010
MFGainLow ~ BAten: 10 4B Radio Davice: BTS

Ref Offget 10 dB
Ref 10.00 dBm

iCenter 5.785 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 13.6 dBm
16.349 MHz

Transmit Freq Error -6.983 kHz OBW Power
x dB Bandwidth 15.63 MHz x dB

ez STATUS

802.11a-5825

Agitent Spectrum Anshyzer - Drouphed DW

8 HL ¥ T 7]

U : Frequency
enter Freg Freq: 5625000000 GHz

Center Fre AvgHold:> 10410

Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.0 dBm
16.349 MHz

Transmit Freq Error -12.195 kHz OBW Power
x dB Bandwidth 15.66 MHz x dB

ez STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
I . ST
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802.11n HT20-5745

Agllent Spectrum Anshyzer - Docuphed DW
AL

- T i
: 5.745000000 GH
Center Freq 5.745000000 GHz o A,‘ﬁ:m;uuw

030245 P B 17, 2021
Radio Std: None Frequency

Radio Device: BTS

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.745 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 13.3 dBm
17.572 MHz

Transmit Freq Error -15.294 kHz OBW Power
x dB Bandwidth 17.28 MHz x dB

= STATUS

802.11n HT20-5785

Agllent Spectrum Anshyzer - Docuphed DW
8 kL

T & 2 T & 0110155 P S 17, 2021
Center Freq 5.785000000 GHz ":'."'"F"“: bl bl

) Radio Std: Hone Frequency
W Trig: Fres Run AvgiHold= 10010
MFGainLow ~ BAten: 10 4B Radio Davice: BTS

Ref Offget 10 dB
Ref 10.00 dBm

iCenter 5.785 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 14.2 dBm
17.563 MHz

Transmit Freq Error -7.165 kHz OBW Power
x dB Bandwidth 16.88 MHz x dB

/M T R\

= STATUS

802.11n HT20-5825

Agilent Spectrum Anstyzer - Doouphed BW
T L 3
Center Freg Freq: 5625000000 GHz

N 12:50:20 P
AvglHold:> 10110

Radio $td- : Frequency
Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.5 dBm
17.531 MHz

Transmit Freq Error -19.290 kHz OBW Power
x dB Bandwidth 16.30 MHz x dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT40-5755

Agilent Spectrum Anstyzer - Docupbed W
1 C-DE-DNPM Sep 17, 2021
Radio Std: None AL

Center Freq 5755000000 GHz . R e T

Radio Device: BTS

Ref Offset 10 dB
Ref 10.00 dBm

| belarh oot ibuadtn  putsbehiareioy ol ). l,.;_‘
| L

§
s

Center 5.755 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 14.0 dBm
36.019 MHz
Transmit Freq Error -55.523 kHz OBW Power
x dB Bandwidth 36.31 MHz x dB

= STATUS

802.11n HT40-5795

Agllent Spectrum Anatyzer - Occuphed BW.

T g TR y
q 95 Canter Fraq: 5795000000 GHz

Center Freq 5.795000000 GHz - i AvalHald> 10110

MFGainLow  BAten: 10 6B Radio Device: BTS

0110650 P S 17, 20211
Radio Std: None Frequency

Ref Offget 10 dB
Ref 10.00 dBm _

r“"'""-""““"“ i riptasorphalol g ol

Center 5.795 GHz
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.038 MHz

Transmit Freq Error 44,877 kHz OBW Power
x dB Bandwidth 36.30 MHz x dB

= STATUS

802.11ac HT20-5745

Agllent Spectrum Anatyzer - Occuphed BW.
I JoN O1:02:37PM 7 R

enter Freg H Radio Std:
Center Fre o Trig AvgHold:> 10410
MFGainLow  BAL Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

Center 5.745 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 12.9 dBm
17.578 MHz

Transmit Freq Error -14.508 kHz OBW Power
x dB Bandwidth 17.17 MHz x dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT20-5785

Agilent Spectrum Anstyzer - Docupbed W
AT Q00 APM S 17, 2021
Radio Std: None AL

- ELPAT A
Center Freq 5785000000 GHz . R e T

Radio Device: BTS

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.785 GHz i l Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 13.3 dBm
17.583 MHz

Transmit Freq Error -8.454 kHz OBW Power
x dB Bandwidth 17.55 MHz x dB

= STATUS

802.11ac HT20-5825

Agllent Spectrum Anatyzer - Occuphed BW.

T g TR y
q 5.825 Canter Fraq: 5525000000 GHz

Center Freq 5.825000000 GHz - i Regiis k1010

MFGainLow  BAten: 10 6B Radio Device: BTS

12-59: 10PM Siga 17, 20121
Radio Std: None Frequency

Ref Offget 10 dB
Ref 10.00 dBm

iCenter 5.825 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 13.4 dBm
17.574 MHz

Transmit Freq Error -14.591 kHz OBW Power
x dB Bandwidth 17.50 MHz x dB

= STATUS

802.11ac HT40-5755

Agilent Spectrum Anatyzer - Oocupled W

TN i) 1

z . 3 Frequency
enter Freg GH: Radio Std:

Center Fre o Trig AvgiHold: 10110

MFGainLow  BAL Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBrm_

Liodith sasaampmammonsionny  rotasshonslopabic. b

iy
| 1

| Fae— Ll

Center 5.755GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.8 dBm
36.044 MHz

Transmit Freq Error -54.815 kHz OBW Power
x dB Bandwidth 36.35 MHz x dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT40-5795

Agilent Spectrum Anatyzer - Docupied (W
i P S 17, 2021
Frequency

AL ETALT ]
5.795000000 GHz
' AvglHold:> 10110

Radio $td: None

Center Freg
Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm _

e et rarsdyminla ks, -y

¥

|
S AT

Center 5.795 GHz ]
#Res BW 100 kHz #VBW 300 kHz
Total Power 13.4 dBm

Occupied Bandwidth
36.053 MHz

-35.861 kHz OBEW Power
36.28 MHz x dB

Transmit Freq Error
x dB Bandwidth

STATUS

802.11ac HT80-5775

03:06-05PM S 17, 2021
Frequency

Agllent Spectrum Anshyzer - Docuphed DW
my
Radio $td: None

Center Freq 5.775000000 GHz
FIFGaain:Low

Ref Offget 10 dB
Ref 10.00 dBm

JI i e e

Center Fraq: 5775600000 GHz
' Run AvglHold> 10110

) Trig
#htten: 10 48 Radio Devics: BTS

Lot gttal ek

Center 5.775 GHz i
Res BW 100 kHz #VBW 300 kHz

Total Power 12.2 dBm

\ L

Occupied Bandwidth
75.438 MHz

-71.980 kHz OBEW Power
76.05 MHz x dB

Transmit Freq Error
x dB Bandwidth

STATUS

802.11ax HT20-5745

Agilent Spectrum Anshyzer - Occupied BW
- Radio Std: Frequency

¢ q 501 GH: )
Center Freq 5.745000000 GHz - AvaHald> 10110
FFGainlew At Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dEm
| medophentnsshimata .<'......»L.-.u...'...._\,.l 5.T45000000 GHz|

Span 40 MHz
Sweep 5ms

Center 5.745 GHz )
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.3 dBm
18.890 MHz

-4.092 kHz OBEW Power
18.69 MHz x dB

Transmit Freq Error
x dB Bandwidth

STATUS

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

HUAK Testing Lab TEL : +86-755 2302 9901

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HT20-5785

Agllent Spectrum Anshyzer - Docuphed DW
AL

: 5.765000000 GH
Center Freq 5.785000000 GHz o A,‘ﬁ:m;uuw

01:00:50 P S 17, 0211
Radio Std: None Frequency

Radio Device: BTS

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.785 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.8 dBm
18.873 MHz

Transmit Freq Error -3.225 kHz OBW Power
x dB Bandwidth 18.16 MHz x dB

= STATUS

802.11ax HT20-5825

Agllent Spectrum Anatyzer - Occuphed BW.

T g TR y
q 5.825 Canter Fraq: 5525000000 GHz

Center Freq 5.825000000 GHz - i Regiis k1010

MFGainLow  BAten: 10 6B Radio Device: BTS

135547 P S 17, 20120
Radio Std: None Frequency

Ref Offget 10 dB
Ref 10.00 dBm

1 ,-._,.,_u‘,...y,-,-_-.-..-.ml_.‘n-.-a.-l.-u-‘n..-. - . 26000000 GHz|

Center 5.825 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 13.2 dBm
18.917 MHz

Transmit Freq Error -19.011 kHz OBW Power
x dB Bandwidth 18.38 MHz x dB

= STATUS

802.11ax HT40-5755

Agllent Spectrum Anshyzer - Docuphed DW
my

Center Freg Frequency

GH:
AvglHold:> 10110
Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

Ay et b Ll

Center 5.755GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.5 dBm
37.674 MHz

Transmit Freq Error -54.647 kHz OBW Power
x dB Bandwidth 36.35 MHz x dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HT40-5795

Agilent Spectrum Anstyzer - Doouphed BW
T & 2 T Auicn
q 5.78 : 6.795000000 GH:
Center Freq 5.795000000 GHz i 4 Aqn:w:uuw
AIFGainLow — BATeN: FRadio Devica: BTS

03:00-06 P S 17, 2021
Radio Std: None Frequency

Ref Offset 10 dB
Rel 10.00 dBm

Ry BB

Center 5.795 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.3 dBm
37.670 MHz

Transmit Freq Error -20.007 kHz OBW Power
x dB Bandwidth 37.79 MHz x dB

= STATUS

802.11ax HT80-5775

Agitent Spectrum Anshyzer - Drouphed DW
TN g D A asioh
- . Frequency
q 5 Canter Fraq: 5775000000 GHz
Center Freq 5.775000000 GHz - i Regiis k1010
MFGainLow  BAten: 10 6B Radio Device: BTS

Ref Offset 10 dB
Ref 10.00 dBm

(WP TRTE N

.4~U.'-J_..JJA«.-

Center 5.775 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.9 dBm
77.017 MHz

Transmit Freq Error -12.974 kHz OBW Power

x dB Bandwidth T7.27 MHz x dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 2
802.11a-5745

Agllent Spectrum Anshyzer - Docuphed DW
AL

Center Freq 5.745000000 GHz - : Awan:w--ww

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.3 dBm
16.345 MHz

Transmit Freq Error -9.853 kHz OBW Power
x dB Bandwidth 16.31 MHz x dB

ez STATUS

802.11a-5785

Agllent Spectrum Anshyzer - Docuphed DW
T

L & L T & P e 17, 2021
Center Freq 5.785000000 GHz ""_"'""";: 5708000000 GHz

) 1
Radio Std: None Frequency
- Trig AvgiHold= 10010
IFGainLow : Radio Davice: BTS

Ref Offget 10 dB
Ref 10.00 dBm

iCenter 5.785 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 14.0 dBm
16.339 MHz

Transmit Freq Error -6.512 kHz OBW Power
x dB Bandwidth 15.65 MHz x dB

/M T R\

ez STATUS

802.11a-5825

Agitent Spectrum Anshyzer - Drouphed DW

8 HL ¥ T 7]

U : Frequency
enter Freg Freq: 5625000000 GHz

Center Fre AvgHold:> 10410

Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.6 dBm
16.357 MHz

Transmit Freq Error -15.044 kHz OBW Power
x dB Bandwidth 15.66 MHz x dB

ez STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT20-5745

Agllent Spectrum Anshyzer - Docuphed DW
1 01 00 100 P S 17, 2020
Radio Std: None AL

Center Freq 5.745000000 GHz - .Aqanzld-uuw

Radio Device: BTS

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.7 dBm
17.561 MHz

Transmit Freq Error -13.217 kHz OBW Power
x dB Bandwidth 17.49 MHz x dB

= STATUS

802.11n HT20-5785

Agllent Spectrum Anshyzer - Docuphed DW
8 kL

T 2 ERPLS A
Center Freq 5.785000000 GHz Lo Y

o Trig:Free Run AvglHold> 10110
MFGainLow  BAten: 10 6B

Ref Offget 10 dB
Ref 10.00 dBm

iCenter 5.785 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 14.1 dBm
17.567 MHz

Transmit Freq Error -8.012 kHz OBW Power
x dB Bandwidth 16.86 MHz x dB

= STATUS

802.11n HT20-5825

Agllent Spectrum Anatyzer - Occuphed BW.

TN L D N 7l

Center Freg Freq: 5825000000 GHz Radio Std: Frequency
AvgiHold> 1010

Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.5 dBm
17.541 MHz

Transmit Freq Error -18.055 kHz OBW Power
x dB Bandwidth 16.30 MHz x dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT40-5755

Agllent Spectrum Anshyzer - Docuphed DW
AL

Center Freq 5755000000 GHz . R e T

Ref Offset 10 dB
Ref 10.00 dBm

ol Db | s bttt

| \ e

"

Center 5.755 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 13.6 dBm
36.058 MHz
Transmit Freq Error -60.238 kHz OBW Power 99.00 %
x dB Bandwidth 36.37 MHz x dB -6.00 dB

= STATUS

802.11n HT40-5795

Agllent Spectrum Anatyzer - Occuphed BW.

T g TR y
q 95 Canter Fraq: 5795000000 GHz

Center Freq 5.795000000 GHz - i AvalHald> 10110

MFGainLow  BAten: 10 6B Radio Device: BTS

P S 17, 2021
Radio Std: None Frequency

Ref Offget 10 dB
Ref 10.00 dBrm_

A ] m.-w_l--l..a,;.*.,]
| w

Center 5.795 GHz
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.021 MHz

Transmit Freq Error -53.163 kHz OBW Power
x dB Bandwidth 36.28 MHz x dB

= STATUS

802.11ac HT20-5745

Agllent Spectrum Anatyzer - Occuphed BW.
TN N O1E:02-TE P 7] I,
enter Freg H Radio Std:
Center Fre AvgiHold> 1010
Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

csdesdopn|

Center 5.745 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 13.5 dBm
17.568 MHz

Transmit Freq Error -13.260 kHz OBW Power 99.00 %

x dB Bandwidth 17.24 MHz x dB -6.00 dB

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT20-5785

Agllent Spectrum Anatyzer - Occuphed BW.
o - Wt [011:01:4 P S 17, 20121 Fraquancy
. n GHz Radio Std: None
Center Freq 5.785000000 GHz o AvgiHold: 10110
a8 Radio Device: BTS

Ref Offset 10 dB
Refl 10.00 dBm

Center 5.785 GHz )
#Res BW 100 kHz #VBW 300 kHz
Total Power 13.9 dBm

Occupied Bandwidth
17.573 MHz

-6.800 kHz OBEW Power
16.51 MHz x dB

Transmit Freq Error
x dB Bandwidth

STATUS

802.11ac HT20-5825

Agllent Spectrum Anatyzer - Occuphed BW.
TN g 225054 PH S 17, 2020
Center Freq 5.825000000 GHz Radio Std: None Fraguency

FIFGaain:Low

Ref Offget 10 dB
Ref 10.00 dBm

L T F. Y]
Center Fraq: 5.426000000 GHz
Trh Run AvglHold> 10110

) Trig
#htten: 10 48 Radio Devics: BTS

Span 40 MHz

Center 5.825GHz i
#VBW 300 kHz Sweep 5ms

#Res BW 100 kHz

\ L

Occupied Bandwidth Total Power 14.6 dBm
17.543 MHz

-17.958 kHz OBEW Power
16.52 MHz x dB

Transmit Freq Error
x dB Bandwidth

STATUS

802.11ac HT40-5755

Agitent Spectrum Anshyzer - Drouphed DW
e Rl

Center Freg LI TS

o Trig

MFGainLow  BALe

Radio $td:

GH:
AvglHold:> 10110
Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBrm_

T e e P
o

i

g
di

| TS

Center 5.755 GHz ]
#Res BW 100 kHz #VBW 300 kHz
Total Power 13.2 dBm

Occupied Bandwidth
36.057 MHz

-60.013 kHz OBEW Power
36.41 MHz x dB

Transmit Freq Error
x dB Bandwidth

STATUS

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

HUAK Testing Lab TEL : +86-755 2302 9901

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT40-5795

Agilent Spectrum Anatyzer - Docupied (W

T E x A aich
q 5795000000 GHz

Center Fre 4 AvgiHold: 10110

JaH 01 D855 P e 17, 2021
Radio Std: None Frequency

Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBrm_

Lo
| S I, IS

Center 5.795 GHz
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.0 dBm
36.046 MHz

Transmit Freq Error -53.804 kHz OBW Power
x dB Bandwidth 36.34 MHz x dB

ez STATUS

802.11ac HT80-5775

Agilent Spectrum Anastyzer - Oocuphed W
8 HL N Q:09: 17 PM S 17, 2021

2 Radio Std: Hone Frequency
Run AvgiHold= 10010

Center Freg 5.775000000 GHz "’ri"'f'""'w B.778000000 GH:
AFGainLow * BAtten: 10 d8 Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

Tt e ik i e s T -

¥

¥
IO e 4

Center 5.775 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.6 dBm
75.383 MHz

Transmit Freq Error 49,226 kHz OBW Power
x dB Bandwidth 76.00 MHz x dB

ez STATUS

802.11ax HT20-5745

Agllent Spectrum Anshyzer - Docuphed DW
my

Center Freg Frequency

GH:
o Trig AvgHold> 10110
MFGainLow  BAL Radio Device: BTS

Ref Offget 10 dB
Ref 10.00 dBm

ol bbb g et 5745000000 GHz|

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 12.7 dBm
18.909 MHz

Transmit Freq Error -6.438 kHz OBW Power
x dB Bandwidth 18.73 MHz x dB

ez STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HT20-5785

Agllent Spectrum Anatyzer - Occuphed BW.
RL g
Center Freq 5.785000000 GHz
MEGainLow *

Ref Offset 10 dB
Refl 10.00 dBm

oot

Center 5.785 GHz
“Res BIW 100 kHz
Occupied Bandwidth
18.886 MHz
5.110 kHz
18.88 MHz

Transmit Freq Error
x dB Bandwidth

5.TH5000000 GH:;
AvgiHol

#VBW 300 kHz

Total Power

OBEW Power
x dB

1> 10410

|03:-D0: 3P e 17, 2021

Radio Std: None Frequency

Radio Device: BTS

13.0 dBm

STATUS

802.11ax HT20-5825

Agllent Spectrum Anatyzer - Occuphed BW.

e Rl [

Center Freq 5.825000000 GHz
HIFGain:Low

Ref Offget 10 dB
Ref 10.00 dBm

Center 5.825 GHz
“Res BIW 100 kHz
Occupied Bandwidth
18.902 MHz
-13.801 kHz
18.25 MHz

Transmit Freq Error
x dB Bandwidth

Center Fre
o Trig:Free Run AvglHold> 1011
#Atten: 10 d8

#VBW 300 kHz

Total Power

OBEW Power
x dB

q: § 25000000 GHz

12:50.57 P Sa 17, 121

Radio Std: None Frequency

0
Radio Device: BTS

Span 40 MHz
Sweep 5ms

13.8 dBm

STATUS

802.11ax HT40-5755

Agllent Spectrum Anshyzer - Docuphed DW
my

Center Freq 5.755000000 GHz
MFGaintow

Ref Offget 10 dB
Ref 10.00 dBm

LALAd L

Center 5.755GHz
Res BW 100 kHz

Occupied Bandwidth
37.690 MHz
-23.050 kHz
37.19 MHz

Transmit Freq Error
x dB Bandwidth

GH:
Avgltold:> 101

#VBW 300 kHz

Total Power

OBEW Power
x dB

: Frequency
0
Radio Device: BTS

13.0 dBm

STATUS

HUAK Testing Lab TEL : +86-755 2302 9901

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HT40-5795

Agilent Spectrum Anstyzer - Doouphed BW
T & 2 T Auicn
q 5.78 : 6.795000000 GH:
Center Freq 5.795000000 GHz i 4 Aqn:w:uuw
AIFGainLow — BATeN: FRadio Devica: BTS

P S 17, 2021
Radio Std: None Frequency

Ref Offset 10 dB
Rel 10.00 dBm

| S -t TR - e P

I

Center 5.795 GHz
Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 12.8 dBm
37.634 MHz
Transmit Freq Error -58.734 kHz OBW Power
x dB Bandwidth 37.63 MHz x dB

= STATUS

802.11ax HT80-5775

Agllent Spectrum Anshyzer - Docuphed DW
my

L) & T F. Y]
q5.77 Canter Fraq: 5775000000 GH Frequency

Center Freq 5.775000000 GHz i ""' e Aqn:w:uuw

AIFGainLow A Radio Device: BTS

Ref Offset 10 dB
Ref 10.00 dBm

Loble lL,L.L- oy

Center 5.775 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.4 dBm
77.035 MHz

Transmit Freq Error -24.676 kHz OBW Power
x dB Bandwidth 77.64 MHz x dB

/M T R\

= STATUS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.2. Equivalent Isotropically Radiated Power (e.i.r.p)

LIMIT

According to ETSI EN 300 440 clause 4.2.2.3.2

The transmitter maximum e.i.r.p. under normal and extreme test conditions shall not exceed the values given in

table 2.

Table 2: Maximum radiated peak power (e.i.r.p.)

Report No.: HK2109153520-4ER

and
Radio determination devices

Frequency Bands Power Application Notes
2400 MHz to 2 483 5 MH=z 10 mW e.irp. Mon-specific short range devices
2400 MHz to 2 4835 MHz 26 mW e..rp. Radio determination devices
(a) 2 446 MHz to 2 454 MHz 500 mW elirp. |Radio Frequency |dentification See also table 4
(RFID) devices and annex D
(h) 2 446 MHz to 2 454 MHz 4Welirp. Radio Frequency |dentification See also table 4
(RFID) devices and annex D
HT725 MHz to 5 875 MHz 25 mW e..rp. Mon-specific short range devices
9 200 MHz to 9 500 MHz 25 mW eirp. Radio determination devices
9500 MHz to 9 975 MHz 25 mW elirp. Radio determination devices
10,5 GHz to 10,6 GHz 500 mW eirp. [Radio determination devices
13,4 GHz to 14,0 GHz 25mWelrp. Radio determination devices
17,1 GHz to 17,3 GHz 400 mW e.irp. |Radio determination devices See annex F
24 00 GHz to 24,25 GHz 100 mW elirp. |Mon-specific short range devices

TEST CONFIGURATION

Power Meter

Splitter

Temperature Chamber

EUT

spectrum Analyzer

TEST PROCEDURE

AC/DC Power supply

1. Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 clause 4.2.2.3 for the measurement method.

3. According to the -6 dB channel bandwidth measurement result, the test procedure define in Sub-clause clause

4.2.2.3.2 is used for 802.11a HT20/802.11n HT20 test.

HUAK Testing Lab TEL : +86-755 2302 9901

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

1. The more details and the authenticity ¢

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TEST RESULTS
802.11a
. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
5 Voltage Frequency power power 4B
. (V) (dBm) (dBm) (dBm)
(C)
+25°C 48.0V 8.09 9.02 / Pass
10°C 52.8V 8.84 9.00 / Pass
43.2V 149/5745 9.19 7.80 / Pass
52.8V 8.96 8.43 / Pass
+40°C
43.2V 9.56 9.30 / Pass
+25C 48.0V 8.84 9.68 / Pass
52.8Vv 8.84 7.83 / Pass
-10°C
432V 157/5785 9.12 9.54 / 13.98 Pass
52.8Vv 7.09 9.30 / Pass
+40°C
43.2V 8.12 8.65 / Pass
+25°C 48.0V 8.50 7.97 / Pass
10%C 52.8Vv 8.46 8.77 / Pass
432V 165/5825 9.06 8.83 / Pass
+40°C 52.8V 8.19 9.66 / Pass
43.2V 7.42 8.23 / Pass
802.11 n HT 20
Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
5 Voltage Frequency power power 4B
. (V) (dBm) (dBm) (dBm)
(C)
+25°C 48.0V 7.32 7.32 10.33 Pass
10°C 52.8V 7.90 7.90 10.91 Pass
43.2V 149/5745 7.86 7.86 10.87 Pass
52.8V 8.14 8.14 11.15 Pass
+40°C
43.2V 6.92 6.92 9.93 Pass
+25°C 48.0V 7.68 7.68 10.69 Pass
52.8Vv 7.62 7.62 10.63 Pass
-10°C
43.2V 157/5785 7.32 7.32 10.33 13.98 Pass
52.8Vv 7.90 7.90 10.91 Pass
+40°C
43.2V 7.86 7.86 10.87 Pass
+25°C 48.0V 8.14 8.14 11.15 Pass
SoC 52.8V 6.92 6.92 9.93 Pass
432V 165/5825 7.68 7.68 10.69 Pass
+40°C 52.8V 7.62 7.62 10.63 Pass
43.2V 7.32 7.32 10.33 Pass
e results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.c
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802.11 n HT 40
. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
5 Voltage Frequency power power 4B
. (V) (dBm) (dBm) (dBm)
(C)
+25C 48.0V 7.77 6.26 10.09 Pass
10C 52.8V 6.28 5.67 9.00 Pass
43.2V 151/5755 6.92 6.37 9.66 Pass
52.8V 7.60 7.32 10.47 Pass
+40°C
43.2V 5.69 7.50 9.70 13.98 Pass
+25C 48.0V 7.38 5.84 9.69 ' Pass
i 52.8V 6.60 6.87 9.75 Pass
43.2V 159/5795 5.53 7.62 9.71 Pass
. 52.8V 7.50 5.32 9.56 Pass
+40°C
43.2V 7.83 6.70 10.31 Pass
802.11 ac HT 20
. Ant 1 Ant 2 Mimo
Test conditions S
Channel/ Limit %
Temperatur power (dBm) Result _
S Voltage Frequency power power 4B I
. (V) (dBm) (dBm) (dBm) AL
(C) }
+25C 48.0V 5.74 6.55 9.17 Pass v
10 52.8V 6.67 5.52 9.14 Pass
43.2V 149/5745 5.63 5.64 8.65 Pass
52.8V 5.04 7.51 9.46 Pass
+40°C
43.2V 6.47 6.04 9.27 Pass
+25C 48.0V 6.36 8.10 10.33 Pass
10°C 52.8V 6.72 7.42 10.09 Pass
43.2V 157/5785 7.17 6.86 10.03 13.98 Pass
52.8V 6.85 6.91 9.89 Pass
+40°C
43.2V 6.93 7.05 10.00 Pass
+25C 48.0V 6.41 5.03 8.78 Pass
100 52.8V 7.45 7.52 10.50 Pass
43.2V 165/5825 5.31 6.81 9.13 Pass
+40°C 52.8V 6.72 6.40 9.57 Pass
43.2V 6.04 5.57 8.82 Pass
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802.11 ac HT 40
Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power dB Result
o Voltage | Frequency | power power (dBm)
) (V) (dBm) (dBm) (dBm)
+25°C 48.0V 6.86 5.60 9.29 Pass
10°C 52.8V 6.29 6.67 9.49 Pass
43.2V 151/5755 5.79 5.21 8.52 Pass
+40°C 52.8V 6.43 6.28 9.37 Pass
43.2V 6.44 5.72 9.1 13.98 Pass
+25°C 48.0V 5.80 6.49 9.17 Pass
foc 52.8Vv 5.70 5.89 8.81 Pass
43.2V 159/5795 5.54 5.77 8.67 Pass
+40°C 52.8V 6.35 6.08 9.23 Pass
43.2V 8.61 6.14 10.56 Pass
802.11 ac HT 80
Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power dB Result
o Voltage | Frequency power power (dBm)
) (V) (dBm) (dBm) (dBm)
+25°C 48.0V 4.88 4.94 7.92 Pass
foc 52.8Vv 5.02 4.95 8.00 Pass
43.2V 155/5775 5.88 5.41 8.66 13.98 Pass
+40°C 52.8V 4.59 4.87 7.74 Pass
43.2V 4.33 5.66 8.06 Pass

this document cannont be reproduced except in full with cur prior written permission. The more details and the authenticity 't will be confirmed at http://www.cer-mark.com
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802.11 ax HT 20

. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power dB Result
a Voltage Frequency power power (dBm)
) (V) (dBm) (dBm) (dBm)
+25C 48.0V 5.86 6.77 9.35 Pass
f0C 52.8V 6.24 5.57 8.93 Pass
43.2V 149/5745 5.93 5.08 8.54 Pass
52.8V 5.19 7.47 9.49 Pass
+40°C
43.2V 6.64 6.09 9.38 Pass
+25C 48.0V 6.15 8.07 10.23 Pass
. 52.8V 7.32 7.28 10.31 Pass
-10°C
43.2V 157/5785 7.07 6.71 9.90 13.98 Pass
52.8V 7.00 6.75 9.89 Pass
+40°C
43.2V 7.25 6.70 9.99 Pass
+25C 48.0V 6.12 5.38 8.78 Pass
10C 52.8V 7.19 7.35 10.28 Pass
43.2V 165/5825 5.46 6.44 8.99 Pass
40 52.8V 6.51 6.46 9.50 Pass
43.2V 6.06 5.43 8.77 Pass

802.11 ax HT 40

. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
S Voltage Frequency power power 4B
. (V) (dBm) (dBm) (dBm)
(<)
+25C 48.0V 7.22 5.82 9.59 Pass
10°C 52.8V 6.22 6.32 9.28 Pass
43.2V 151/5755 5.38 5.60 8.50 Pass
i 52.8V 6.50 6.04 9.29 Pass
+40°C
43.2V 6.05 5.54 8.81 13.98 Pass
+25C 48.0V 5.85 6.35 9.12 Pass
' 52.8V 5.56 6.19 8.90 Pass
43.2v 159/5795 6.08 5.69 8.90 Pass
+40°C 52.8V 6.03 6.35 9.20 Pass
43.2V 8.26 5.79 10.21 Pass
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802.11 ax HT 80
Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
5 Voltage Frequency power power 4B
. (V) (dBm) (dBm) (dBm)
(C)
+25°C 48.0V 5.00 4.84 7.93 Pass
10°C 52.8V 5.02 4.78 7.91 Pass
43.2V 155/5775 5.75 5.60 8.69 13.98 Pass
52.8V 4.30 4.63 7.48 Pass
+40°C
43.2V 4.19 6.02 8.21 Pass
?
SiF
s
The results shown in this test report mpl 1less otherwise stated and the sample(s) are retained for 3 y. The document is iss
this document cannont be r with our prior written permission. The more details and the authenticity of th will be confirmed at http r-m om
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4.3. Permitted Range of Operating Frequencies
LIMIT
According to ETSI EN 300 440 clause 4.2.3.5

Frequency range Limit

FLow > 5725G FHigh <5875GHz
TEST CONFIGURATION
Temperature Chamber
Spectrum Analvzer EUT
ACTDC Power supply
TEST PROCEDURE

1. Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 clause 4.2.3.3 for the measurement method.

TEST RESULTS

y. The document is iss

1less otherwise stated and the sample(s) are retained for 3 )

1e results shown in this test report r

this document cannont be r be confirmed at http

with our prior written per

sion. The more details and the authenticity of th
HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Page 34 of 81 Report No.: HK2109153520-4ER
Ant1
802.11a
Test Condition
fL (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5736.08 5833.88
52.8V 5736.08 5833.99
-10° fL=5725MH
1ot 432V 5736.21 5833.72 o 2872MH§ ég‘i Pass
+40°C 52.8V 5736.10 5833.81 AN
43.2V 5736.07 5833.90
802.11n HT20
Test Condition =
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.60 5834.56
. 52.8V 5735.63 5834.71 =
0T 432V 5735.42 5834.72 LoSTasinz ey | Pass
+40°C 52.8V 5735.41 5834.62 e
43.2V 5735.64 5834.39
802.11n HT40
Test Condition R
fL (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.72 5814.12
52.8V 5735.54 5814.18
-10° f,=5725MH
1ot 432V 5735.60 5814.21 A 2872MH§ ég‘i Pass
+40°C 52.8V 5735.73 5814.18 H=
43.2V 5735.81 5814.02
e results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.co
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802.11ac HT20
Test Condition o
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.52 5834.52
52.8V 5735.58 5834.40
Ty fL=5725MH d
1ot 432V 5735.72 5834.47 o eeraraaty, | Pass
+40°C 52.8V 5735.49 5834.37 H=
43.2V 5735.69 5834.43
802.11ac HT40
Test Condition o
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.64 5814.44
52.8V 5735.77 5814.61
-10° fL=5725MH d
1ot 43.2V 5735.81 5814.40 e | Pass
+40°C 52.8V 5735.68 5814.61 ne
43.2V 5735.53 5814.46
802.11ac HT80
Test Condition o
f. (MHz) fy (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.96 5813.88
. 52.8V 5736.15 5813.69 =
10 43.2V 5736.04 5813.74 LoSTaINZEN | Pass
+40C 52.8V 5735.92 5813.85 He
43.2V 5735.79 5813.99
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cc
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802.11ax HT20

Test Condition o
fL (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0V 5734.96 5834.92
52.8V 5735.13 5834.89
-10° fi=5725MHz and
1ot 3.2V 5735.15 5834.83 et | Pass
+40°C 52.8V 5735.07 5834.98 o=
43.2V 5735.09 5834.80
802.11ax HT40
Test Condition o
fL (MHZz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0V 5735.16 5814.68
52.8V 5735.11 5814.88
Pre fi=5725MHz and
1ot 432V 5735.10 5614.54 o meraiaaty | Pass
+40°C 52.8V 5735.17 5814.88 o=
43.2V 5735.05 5814.67
802.11ax HT80
Test Condition o
f. (MHz) fy (MHz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0V 5735.68 5814.68
52.8V 5735.53 5814.49
-10° f_=5725MHz and
1oc 43.2V 5735.59 5814.54 e | Pass
+40°C 52.8V 5735.76 5814.58 ne
43.2V 5735.56 5814.49

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :

ten permission. The more details and the authenticity
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Ant 2
802.11a
Test Condition o
fL (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5736.12 5833.92
52.8V 5736.01 5834.09
-10° f.=5725MH
1ot 432V 5736.21 5833.72 fL52872MH§(§:§ Pass
+40°C 52.8V 5736.10 5833.76 Ne
43.2V 5735.93 5833.88
802.11n HT20
Test Condition o
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.12 5834.52
52.8V 5734.93 5834.55
Pre f_=5725MHz and
1ot 43.2V 5735.17 5834.57 e eeat | Pass
+40°C 52.8V 5735.12 5834.44 A
43.2V 5735.21 5834.71
802.11n HT40
Test Condition o
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.64 5813.20
52.8V 5735.73 5813.34
-10° f_=5725MHz and
s 432V 5735.46 5613.04 e mereMiaaty, | Pass
+40°C 52.8V 5735.70 5813.30 H=
43.2V 5735.51 5813.20

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :
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802.11ac HT20
Test Condition
fL (MHz) fu (MHZ) Limit Result
Temperature ('C) Voltage (V)
+25C 48.0V 5735.48 5834.48
52.8V 5735.30 5834.38
10° fL=5725MH d
1ot 432V 5735.59 5634.46 o eeraraaty, | Pass
+40°C 52.8V 5735.31 5834.64 H
43.2V 5735.44 5834.32
802.11ac HT40
Test Conditi
est ondition f, (MHz) fy (MH2) Limit Result
Temperature (C) Voltage (V)
+25C 48.0V 5735.56 5813.88
10°C 52.8V 5735.65 5814.07 f, =5725MHz and Pass
43.2V 5735.44 5813.86 .= 5875MHzGHz
+40°C 52.8V 5735.42 5813.97
43.2V 5735.47 5813.76
802.11ac HT80
Test Condition o
f. (MHz) fy (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0V 5736.12 5813.72
52.8V 5736.09 5813.75
-10° f.=5725MH
0 43.2V 5736.05 5813.71 oSN E | Pass
+40C 52.8V 5736.08 5813.68 "
43.2V 5736.24 5813.76
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cc
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802.11ax HT20

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Test Condition
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5734.96 5834.92
. 52.8V 5734.95 5834.79 g
“10¢ 432V 5735.12 5834.81 :L; gggm:i é{_‘g Pass
+40°C 52.8V 5734.98 5835.09 H=
43.2V 5734.77 5834.85
802.11ax HT40
Test Condition o
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.24 5814.76
. 52.8V 5735.40 5814.65 =
“10¢ 43.2V 5735.05 5814.85 ST SN | Pass
+40°C 52.8V 5735.22 5814.66 A=
43.2V 5735.32 5814.81
802.11ax HT80
Test Condition o
f. (MHz) fy (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0V 5735.32 5814.52
. 52.8V 5735.33 5814.46 =
10 43.2V 5735.39 5814.42 LoSTaINZEN | Pass
+40°C 52.8V 5735.32 5814.69 H=
43.2V 5735.17 5814.33
e results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.co
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802.11a 5745
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802.11n HT20 5825
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802.11ac HT20 5745
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802.11ac HT40 5795
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802.11ax HT20 5745
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802.11ax HT40 5795
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802.11n HT20 5825
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802.11ac HT20 5745
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802.11ax HT20 5745
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4.4. Spurious emissions and cabinet

LIMIT

The power of the spurious emissions shall not exceed the limits of table

47 MHz to 74 MHz
State 87.5 MHz to 118 MHz Other frequencies Frequencies
‘ 174 MHz to 230 MHz <1 000 MHz >1 000 MHz
470 MHz to 862 MHz
Operating 4 nW /-54dBm 250 nW/-36dBm 1 W /-30dBm
Standby 2nW /-57dBm 2 nW /-57dBm 20 nW /-47dBm
TEST CONFIGURATION
Below 1GHz
Biconical or Logiantenna
|
- 3m —>
Turntable
1mto 4m
Amplifier N\ | EUT
and ?
Receiver 1.5m
| ]
| 7
Ground Plane > Coaxial Cable

Antenna mast
d: distance in 3 meters
1-4m

Amplifier and Receiver

Turntable

Signal Generator

Substituted Biconical or Log antenna  Biconical or Log antenna
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Above 1GHz
e me
T:_untab]eq'
\\ EUT. 1m to 4me
Teste» | =TT T '
Receiver+ 15m
| 1
| 7
Ground Planes E Coamal Cables

d: distance 3 meters

v

Turntable

. Horn antenna
Signal Generator

Antenna mast

1-4 meter
™

o

\
Substituted Horn antenna

TEST PROCEDURE

Receiver

1. Please refer to ETSI EN 300 440 clause 5 for the test conditions.

2. Please refer to ETSI EN 300 440 clause 4.2.4.3 for the measurement method.

The results shown in this test r

this document cannont be repre
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TEST RESULTS

Note:We tested at 802.11a/802.11n HT20/802.11n HT40/802.11ac HT20/802.11ac HT40/802.11ac HT80/802.11ax

Page 54 of 81

Report No.: HK2109153520-4ER

HT20/802.11ax HT40/802.11ax HT80 mode at the antenna single transmitting mode and the Mimo

mode, and recorded the worst case 802.11n HT 20 mode at the Mimo mode. The measurement frequency range is
from 25MHz to the 10™ harmonic of the fundamental frequency, not exceeding 40GHz.18GHz-40GHz not recorded

for no spurious point have a margin of less than 6 dB with respect to the limits.

802.11n HT 20, CH 149, Horizontal/Vertical

Fre. (MHz) ANT. Pol. Zegr‘:")t Limit | Margin Conclusion
Below 1GHz:
181.06 \Y -77.04 -36 -41.04 PASS
228.45 \ -79.30 -54 -25.30 PASS
312.71 \Y -77.35 -36 -41.35 PASS
384.91 \Y -75.19 -36 -39.19 PASS
492.22 \Y -73.16 -36 -37.16 PASS
800.77 \ -78.14 -54 -24.14 PASS
166.65 H -76.66 -36 -40.66 PASS
214.59 H -77.32 -54 -23.32 PASS
329.61 H -72.94 -36 -36.94 PASS
436.27 H -78.27 -36 -42.27 PASS
555.45 H -70.94 -54 -16.94 PASS
822.05 H -79.04 -54 -25.04 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

HUAK Testing Lab TEL : +86-755 2302 9901
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com




wUA4
@D Huak TESTING o @5 rapatios WorPiamnden

Fre. (MHz) ANT. Pol. Zegr‘:]')t Limit | Margin Conclusion
Below 1GHz:
1622.45 \ -53.86 -30 -23.86 PASS
1484.91 \ -54.45 -30 -24 .45 PASS
2481.80 \Y -50.33 -30 -20.33 PASS
2528.66 \ -54.47 -30 -24 .47 PASS
3805.08 \Y -47.92 -30 -17.92 PASS
4058.12 \ -53.80 -30 -23.80 PASS
4424.39 H -54.87 -30 -24.87 PASS
4454.73 H -50.90 -30 -20.90 PASS
4502.12 H -51.33 -30 -21.33 PASS
4880.34 H -46.57 -30 -16.57 PASS
6017.86 H -59.14 -30 -29.14 PASS
6357.83 H -50.46 -30 -20.46 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.
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802.11n HT 20, CH 165, Horizontal/Vertical

Fre. (MHz) ANT. Pol. 'éje;;')t Limit | Margin Conclusion
Below 1GHz:
174.56 \Y -78.19 -36 -42.19 PASS
221.36 \ -77.15 -54 -23.15 PASS
299.12 \ -75.65 -36 -39.65 PASS
388.30 \ -78.10 -36 -42.10 PASS
503.37 \ -70.55 -36 -34.55 PASS
811.68 \ -78.11 -54 -24.11 PASS
143.60 H -73.87 -36 -37.87 PASS
223.66 H -78.20 -54 -24.20 PASS
352.84 H -72.82 -36 -36.82 PASS
433.93 H -74.27 -36 -38.27 PASS
558.23 H -74.40 -54 -20.40 PASS
847.83 H -78.40 -54 -24.40 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity
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Fre. (MHz) ANT. Pol. Zegr‘:]')t Limit | Margin Conclusion
Below 1GHz:
1631.24 \ -50.68 -30 -20.68 PASS
1480.94 \ -53.01 -30 -23.01 PASS
2669.88 \Y -48.23 -30 -18.23 PASS
2845.75 \ -53.30 -30 -23.30 PASS
3820.04 \Y -50.38 -30 -20.38 PASS
4095.84 \ -54.80 -30 -24.80 PASS
4583.18 H -51.98 -30 -21.98 PASS
4545.22 H -51.96 -30 -21.96 PASS
4623.30 H -51.55 -30 -21.55 PASS
4696.50 H -51.39 -30 -21.39 PASS
5762.73 H -59.63 -30 -29.63 PASS
6087.53 H -50.41 -30 -20.41 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.
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4.5. Duty cycle

Page 58 of 81

According to ETSI EN 300 440 clause 4.2.5.4
Table 4 defines the maximum duty cyele within a 1 hour period.

Table 4: Duty cycle limits

Report No.: HK2109153520-4ER

Frequency Band

Duty cycle

Application

MNotes

2400 MHz to 2 4835 MHz Mo Restriction  |Generic use
2400 MHz to 2 483 5 MHz Mo Restriction  |Detection, movement and alert
applications
(a) 2 446 MHz to 2 454 MHz Mo Restriction |RFID Limits shown in
annex D shall apply
{b) 2 446 MHz to 2 454 MHz =15 % RFID Limits shown in
annex D shall apply
AT25 MHz to 5 875 MHz Mo Restriction  |Generic use
9200 MHz to 9 500 MHz Mo Restriction  |Radiodetermination:

radar, detection, movement and
alert applications

9 500 MHz to 9 975 MHz

Mo Restriction

Radiodetermination:
radar, detection, movement and
alert applications

10,5 GHz to 10,6 GHz

Mo Restriction

Radiodetermination:
radar, detection, movement and
alert applications

13,4 GHz to 14,0 GHz

Mo Restriction

Radiodetermination:
radar, detection, movement and
alert applications

17,1 GHz to 17,3 GHz DAA or Radiodetermination: Limits shown in
equivalent GBSAR detecting and movement annex F shall apply
techniques and alert applications

24,00 GHz to 24,25 GHz

Mo Restriction

Generic use and for
Radiodetermination:

radar, detecfion, movement and
alert applications

TEST RESULTS

For device working in frequency band 5725MHz to 5875MHz, no duty cycle restricted.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by

this document cannont be rep
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4.6. Adjacent channel selectivity

LIMIT
Receiver category Limit
1 -30dBm+k
2 -45dBm+k
3 -60dBm+k

The correction factor, k, is as follows:
K=-20logf-10logBW
Where:
-f is the frequency in GHz;
-BW is the channel bandwidth in MHz.
The factor k is limited within the following:
-40dB<k<0dB
The manufacturer declare the BW is 20MHz,K=-20logf(Unwanted Signal Frequency)-13.01.
TEST PROCEDURE

Spectrum
Analyzer
uuT «—> S plitter/ Companion
Combiner Direct. Coupler Device
Signal
Generator
Splitier [~
Combiner |e
Signal
Generator
TEST CONFIGURATION
1.Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2.Please refer to ETSI EN 300 440 clause 4.3.3.3 for the measurement method.
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer
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TEST RESULTS

Ant 1
802.11a

Page 60 of 81

Report No.: HK2109153520-4ER

Unwanted Signal

Adjacent Frequency

Limit

Test Channel BW(MHz) Frequency(MHz) Signal Power Level (dBm) Result
(dBm)
20 5745 -46.81 -58.20 PASS
153
20 5785 -46.42 -58.26 PASS
20 5785 -43.76 -58.26 PASS
161
20 5825 -46.07 -58.32 PASS
802.11 n HT 20
. Adjacent Frequency _
Test Channel BW(MHz) Unwanted Signal | "7 ) power Level s Result
Frequency(MHz) (dBm)
(dBm)
20 5745 -49.17 -58.20 PASS
153
20 5785 -43.74 -58.26 PASS
20 5785 -43.34 -58.26 PASS
161
20 5825 -44.59 -58.32 PASS
802.11 n HT 40
. Adjacent Frequency _—
Test Channel BW(MHz) e Sl Signal Power Level i Result
Frequency(MHz) (dBm)
(dBm)
40 5755 -43.82 -61.22 PASS
155
40 5795 -44 .58 -61.28 PASS
802.11 ac HT 20
. Adjacent Frequency _—
Test Channel BW(MHz) DT Sl Signal Power Level il Result
Frequency(MHz) (dBm)
(dBm)
20 5745 -48.00 -58.20 PASS
153
20 5785 -44.08 -58.26 PASS
20 5785 -41.49 -58.26 PASS
161
20 5825 -38.84 -58.32 PASS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901
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802.11 ac HT 40

Page 61 of 81

Report No.: HK2109153520-4ER

Adjacent Frequency

Unwanted Signal . Limit
Test Channel BW(MHz) Frequency(MHz) Signal Power Level (dBm) Result
(dBm)
40 5755 -48.05 -61.22 PASS
155
40 5795 -48.62 -61.28 PASS
802.11 ac HT 80
. Adjacent Frequency _
Test Channel BW(MHz) TG ST Signal Power Level il Result
Frequency(MHz) (dBm)
(dBm)
155 80 5775 -45.06 -64.26 PASS
802.11 ax HT 20
. Adjacent Frequency _
Test Channel BW(MHz) Unwanted Signal | “g;0 ) power Level s Result
Frequency(MHz) (dBm)
(dBm)
20 5745 -48.56 -58.20 PASS
153
20 5785 -43.33 -58.26 PASS
20 5785 -40.88 -58.26 PASS
161
20 5825 -40.89 -58.32 PASS
802.11 ax HT 40
. Adjacent Frequency I
Test Channel BW(MHz) D) il Signal Power Level i Result
Frequency(MHz) (dBm)
(dBm)
40 5755 -48.47 -61.22 PASS
155
40 5795 -49.04 -61.28 PASS
802.11 ax HT 80
. Adjacent Frequency _—
Test Channel BW(MHz) DT Sl Signal Power Level il Result
Frequency(MHz) (dBm)
(dBm)
155 80 5775 -45.17 -64.26 PASS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Adjacent Frequency

Unwanted Signal ; Limit
Test Channel BW(MHz) Frequency(MHz) Signal Power Level (dBm) Result
(dBm)
20 5745 -45.88 -58.20 PASS
153
20 5785 -44.74 -58.26 PASS
20 5785 -38.85 -58.26 PASS
161
20 5825 -44.42 -58.32 PASS
802.11 n HT 20
. Adjacent Frequency L
Test Channel BW(MHz) i) il Signal Power Level i Result
Frequency(MHz) (dBm)
(dBm)
20 5745 -50.32 -58.20 PASS
153
20 5785 -41.40 -58.26 PASS
20 5785 -43.20 -58.26 PASS
161
20 5825 -40.02 -58.32 PASS
802.11 n HT 40
. Adjacent Frequency _—
Test Channel BW(MHz) DT Sl Signal Power Level i Result
Frequency(MHz) (dBm)
(dBm)
40 5755 -44.29 -61.22 PASS
155
40 5795 -42.55 -61.28 PASS
802.11 ac HT 20
. Adjacent Frequency I
Test Channel BW(MHz) Unwanted Signal | ;0 ) power Level s Result
Frequency(MHz) (dBm)
(dBm)
20 5745 -47.00 -58.20 PASS
153
20 5785 -45.87 -58.26 PASS
20 5785 -41.54 -58.26 PASS
161
20 5825 -44.15 -58.32 PASS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ac HT 40
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Adjacent Frequency

Unwanted Signal . Limit
Test Channel BW(MHz) Frequency(MHz) Signal Power Level (dBm) Result
(dBm)
40 5755 -44.62 -61.22 PASS
155
40 5795 -49.18 -61.28 PASS
802.11 ac HT 80
. Adjacent Frequency _
Test Channel BW(MHz) TG ST Signal Power Level il Result
Frequency(MHz) (dBm)
(dBm)
155 80 5775 -45.09 -64.26 PASS
802.11 ax HT 20
. Adjacent Frequency _
Test Channel BW(MHz) Unwanted Signal | “g;0 ) power Level s Result
Frequency(MHz) (dBm)
(dBm)
20 5745 -50.40 -58.20 PASS
153
20 5785 -45.45 -58.26 PASS
20 5785 -42.78 -58.26 PASS
161
20 5825 -41.62 -58.32 PASS
802.11 ax HT 40
. Adjacent Frequency L
Test Channel BW(MHz) ll.!nwanted il Signal Power Level i Result
requency(MHz) (dBm)
(dBm)
40 5755 -47.17 -61.22 PASS
155
40 5795 -49.29 -61.28 PASS
802.11 ax HT 80
. Adjacent Frequency _—
Test Channel BW(MHz) DT Sl Signal Power Level i Result
Frequency(MHz) (dBm)
(dBm)
155 80 5775 -44.09 -64.26 PASS

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4
@D Huak TESTING o @5 rapatios WorPiamnden

4.7. Blocking or desensitization

LIMIT
Receiver category Limit
1 -30dBm+k
2 -45dBm-+k
3 -60dBm-+k

The correction factor, K, is as follows:
K=-20logf-10logBW
Where:
-f is the frequency in GHz;
-BW is the channel bandwidth in MHz.
The factor k is limited within the following:
-40 dB <k < 0dB
The manufacturer declare the BW is 20MHz,K=-20logf(Blocking Signal Frequency)-13.01.

TEST PROCEDURE
Spectrum
Analyzer
UUT > Splitter/ Companion
Combiner Direct. Coupler Device
Signal
Generator
Spliter [
Combiner Lg
Signal
Generator
TEST CONFIGURATION
1.Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2.Please refer to ETSI EN 300 440 clause 4.3.4.3 for the measurement method.
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TEST RESULTS
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Ant 1
802.11a
Test Channel BW(MHz) I?:::E;?\%f(llalljlazl) Sl-igr’!afgcné\?;qe)r (Iai';r:) Result
bandwicth frequency offset) | 4769 7288 | PASS
wo | [ emmerem T g | w | s
ba:Jvl\i;i%(tiofrt(lergﬁe%hcayngfefiet) 4.1 -71.53 PASS
pandwidth requonoy offset) | 4923 | 7360 | PSS
165 20 pandwidth requonoy offset) | 018 | 7389 | PASS
pancwidth requonoy offset) | 9035 | 7469 | PASS
802.11 n HT 20
Test Channel BW(MHz) ?:::5::1% ;ﬁﬂaz') Tg&gfggv%r (Iéi:r:) Result
bar?cisv‘:i?i(tlof:ggse%hcayngf?lset) -S895 -72.88 PASS
o [t T m | sew | owss
pandwidih requency offset) | 4259 7163 | PASS
bar?c?vei%(tlof:ggSe%hcayngf?lset) -48.69 -73.60 PASS
w | om [ eememe T s | m | s
bar?c?v%i?j(tiof:érgﬁ e(:’lhcaynonf(?:lset) -46.10 -74.69 PASS
802.11 n HT 40
Test Channel BW(MHz) E:::S;%;ﬂﬂi') SESB\E'ETE‘E%’ ('ailrs"r::) Result
bar?jvei%(tlofrténc;Se%hcayngfeflset) #9-80 "75:59 PASS
o | w | emee Ty | am | s
bar?gvei?j(tflof;[lergSe(:'lhcaynonf?lset) -50.13 -72.51 PASS
bar?(;v%%(tlof:énc;Se%hcayngf?lset) -47.68 T PASS
o |t T m | e | oess
7795(50 time channel -46.81 77.66 PASS

bandwidth frequency offset)

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ac HT 20

Page 66 of 81
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Blocking

o | v | B | ST |
bansdsv‘\:ri%(tllofrtlergse?tha;/ngf?set) -45.95 -72.88 PASS
149 20 bar?(fng(tiof:;nc;s e%hci/ngfeflset) -48.42 -72.56 PASS
ba:ij%(tiofrtggSe%hca;/ngft?lset) -56.29 -71.53 PASS
bar?c?vii%(tlof:gg3e$1hcayngf?|set) -48.65 -73.60 PASS
165 20 bar?dzvei%(tiofrﬁergse?tha;/ngf?set) -49.15 -73.89 PASS
bar?c?v%i%(tflofrtlergSe(:'lhcaynonf(?lset) -52.77 -74.69 PASS

802.11 ac HT 40
Toschamel | swwh | BOSTSSE | saivover | GE e
bar?jveg(tlof:énc;Se%hcayngfeflset) -57.41 -75.59 PASS
191 40 ba:dgv?i%(tiofrtciargSe%hca;/ngft?lset) -49.47 -74.92 PASS
bar?gvei?j(tflof;[lerg3e(|:'1hcaynonf?|set) -46.95 -72.51 PASS
bar?(;vei%(tlofrténc;Se%hcayngf?lset) -50.06 -76.86 PASS
159 40 bar?(fv%%(tiof:;nc;Se%hcayngfeflset) -54.24 -77.40 PASS
baggvsg(tiof:én;Lejezhci/ngfeflset) -49.89 -77.66 PASS

802.11 ac HT 80
Toscramel | oW | POSROSES | somipover | QD | e
ba:c?vcsi(tlof:gg3e$1hcayngf?|set) -52.29 -17.97 PASS
ba:infi(tiof:érgSe%hce;/nonf(?lset) -45.68 -76.44 PASS
bandwidth frequency offset) -54.22 -79.87 PASS
bar?(fvzg(tiofrténc;s e%hce;/ngfeflset) -43.12 -80.42 PASS
9775(50 time channel 44.76 80.67 PASS

bandwidth frequency offset)

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ax HT 20
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Blocking

- R e N
bar?cisv‘:i?i(tlof:ggl?e%hcayngglset) -46.47 -72.88 PASS
149 20 bar?j)vjifj(tiofrtggﬁ e%hce;/nonf(?lset) -49.62 -72.56 PASS
ba:J;i?:i(tiofrtggSe%hc?/ngfilset) -58.27 -71.53 PASS
bar?c?vii%(tlof:ggl?e%hcayngglset) -47.96 -73.60 PASS
165 20 bar?dzvesi(tiof:ggse%hcayngglset) -48.17 -73.89 PASS
bar?c?v%i%(tiofrtlergl?e?'lhcayngf?lset) -51.13 -74.69 PASS

802.11 ax HT 40
Toschamel | oW | BOSTSSE | savover | GEN e
bar?jvei%(tlofrténc;Se%hc?/ngfilset) -57.60 -75.59 PASS
191 40 ba:t?v?i?:i(tiofrtggSe%hc?/ngfilset) -50.73 -74.92 PASS
bar?gvsg(tflof;[lerg3e(|:'1hcayngf?|set) -48.28 -72.51 PASS
bar?(}v?i%(tlofrtggSe%hce;/nonf(?lset) -50.69 -76.86 PASS
L 40 bar?(jsv%%(tiof:;nc;Se%hcayngf?lset) -53.66 -77.40 PASS
bar?(;ﬁ%(tiofrténc;Se%hcayngf?lset) -51.02 -77.66 PASS

802.11 ax HT 80
Toscramel | oW | POSTOSES | somipover | GE | e
ba:c?vcsi(tlof:ggl?e%hcayngglset) -54.28 -77.97 PASS
ba:Jvcg(tiof;[lergSe(:'lhcaynonf?lset) -46.86 -76.44 PASS
bandwidth frequency offset) -51.97 -79.87 PASS
bar?g)vzs}(tiofrténc;Se%hcayngf?lset) -44.48 -80.42 PASS
9775(50 time channel 46.86 80.67 Zv

bandwidth frequency offset)

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Page 68 of 81 Report No.: HK2109153520-4ER
Ant 2
802.11a
. . Blocking A
Blocking Signal . Limit
Test Channel BW(MHz Signal Power Result
( ) Frequency(MHz) Lgvel (dBm) (dBm)
5545(10 time channel
bandwidth frequency offset) -50.86 -72.88 PASS
5345(20 time channel
149 20 bandwidth frequency offset) ik "72.56 PASS
4745(50 time channel
bandwidth frequency offset) 4538 -71.53 PASS
6025(10 time channel
bandwidth frequency offset) -49.88 PV PASS
6225(20 time channel
165 20 bandwidth frequency offset) 979 -73.89 PASS
6825(50 time channel
bandwidth frequency offset) -50.77 -74.69 PASS
802.11 n HT 20
. . Blocking A
Test Channel BW(MHz) Hlesdig Sy Signal Power i Result
Frequency(MHz) Level (dBm) (dBm)
5545(10 time channel
bandwidth frequency offset) -01.42 -72.88 PASS
5345(20 time channel
149 20 bandwidth frequency offset) r A -72.56 PASS
4745(50 time channel
bandwidth frequency offset) ~46.84 -71.53 PASS
6025(10 time channel
bandwidth frequency offset) -49.57 B0 RASE
6225(20 time channel
165 20 bandwidth frequency offset) -46.18 -73.8¢ PASS
6825(50 time channel
bandwidth frequency offset) -47.93 -74.69 PASS
802.11 n HT 40
. . Blocking _
Test Channel BW(MHz) llaz ) Sl Signal Power s Result
Frequency(MHz) Level (dBm) (dBm)
5355(10 time channel
bandwidth frequency offset) ) -75.53 PASS
4955(20 time channel
151 40 bandwidth frequency offset) 4632 -74.92 PASS
3755(50 time channel
bandwidth frequency offset) -50.73 ¥2.51 PASS
6195(10 time channel
bandwidth frequency offset) -48.92 -76.55 PASS
6595(20 time channel
159 40 bandwidth frequency offset) -49.17 -7740 PASS
7795(50 time channel 46.70 77.66 PASS

bandwidth frequency offset)

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ac HT 20
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Blocking

o | v | B | ST |
bansdsv‘\:ri%(tllofrtlergse?tha;/ngf?set) -46.66 -72.88 PASS
149 20 bar?(fng(tiof:;nc;s e%hci/ngfeflset) -49.77 -72.56 PASS
ba:ij%(tiofrtggSe%hca;/ngft?lset) -52.02 -71.53 PASS
bar?c?vii%(tlof:gg3e$1hcayngf?|set) -50.29 -73.60 PASS
165 20 bar?dzvei%(tiofrﬁergse?tha;/ngf?set) -50.66 -73.89 PASS
bar?c?v%i%(tflofrtlergSe(:'lhcaynonf(?lset) -49.90 -74.69 PASS

802.11 ac HT 40
Toschamel | swwh | BOSTSSE | saivover | GE e
bar?jveg(tlof:énc;Se%hcayngfeflset) -52.02 -75.59 PASS
151 40 ba:dgv?i%(tiofrtciargSe%hca;/ngft?lset) -49.67 -74.92 PASS
bar?gvei?j(tflof;[lerg3e(|:'1hcaynonf?|set) -46.49 -72.51 PASS
bar?(;veg(tlof:énc;s e%hce;/ngfilset) -49.13 -76.86 PASS
159 40 bar?(fv%%(tiof:;nc;Se%hcayngfeflset) -49.66 -77.40 PASS
baggvsg(tiof:én;Lejezhci/ngfeflset) -50.55 -77.66 PASS

802.11 ac HT 80
Toscrame | mwom | BCSSSE | sgporer | GO | e
ba:c?vcsi(tlof:gg3e$1hcayngf?|set) -54.97 -17.97 PASS
ba:infi(tiof:érgSe%hce;/nonf(?lset) -46.84 -76.44 PASS
bandwidth frequency offset) -51.86 -79.87 PASS
baZjvzs}(tiofrténc;Se%hcayngfeflset) -46.74 -80.42 PASS
9775(50 time channel 46.94 80.67 PASS

bandwidth frequency offset)

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Blocking

- R e N
bar?cisv‘:i?i(tlof:ggl?e%hcayngglset) -48.76 -72.88 PASS
149 20 bar?j)vjifj(tiofrtggﬁ e%hce;/nonf(?lset) -50.84 -72.56 PASS
ba:J;i?:i(tiofrtggSe%hc?/ngfilset) -51.65 -71.53 PASS
bar?c?vii%(tlof:ggl?e%hcayngglset) -47.42 -73.60 PASS
165 20 bar?dzvesi(tiof:ggse%hcayngglset) -48.25 -73.89 PASS
bar?c?v%i%(tiofrtlergl?e?'lhcayngf?lset) -48.80 -74.69 PASS

802.11 ax HT 40
Toschamel | oW | BOSTSSE | savover | GEN e
bar?jvei%(tlofrténc;Se%hc?/ngfilset) -55.51 -75.59 PASS
191 40 ba:t?v?i?:i(tiofrtggSe%hc?/ngfilset) -47.61 -74.92 PASS
bar?gvsg(tflof;[lerg3e(|:'1hcayngf?|set) -47.53 -72.51 PASS
bar?(}v?i%(tlofrtggSe%hce;/nonf(?lset) -49.99 -76.86 PASS
L 40 bar?(jsv%%(tiof:;nc;Se%hcayngf?lset) -50.28 -77.40 PASS
bar?(;ﬁ%(tiofrténc;Se%hcayngf?lset) -50.51 -77.66 PASS

802.11 ax HT 80
Toscramel | oW | POSTOSES | somipover | GE | e
ba:c?vcsi(tlof:ggl?e%hcayngglset) -54.98 -77.97 PASS
ba:Jvcg(tiof;[lergSe(:'lhcaynonf?lset) -46.66 -76.44 PASS
bandwidth frequency offset) -52.98 -79.87 PASS
bar?g)vzs}(tiofrténc;Se%hcayngf?lset) -45.05 -80.42 PASS
9775(50 time channel 46.82 80.67 Zv

bandwidth frequency offset)

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.8. Receiver Emissions
LIMIT

The power of any spurious emission shall not exceed 2 nW in the range 25 MHz to 1 GHz and shall not exceed 20
nW on frequencies above 1 GHz.

JEST CONFIGURATION
The same as described in section 4.4

TEST PROCEDURE

1. Please refer to ETSI EN 300 440 Sub-clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 Sub-clause 4.3.5.4 for the measurement method.

TEST RESULTS

Note:We tested at 802.11a/802.11n HT20/802.11n HT40/802.11ac HT20/802.11ac HT40/802.11ac HT80/802.11ax
HT20/802.11ax HT40/802.11ax HT80 mode at the antenna single transmitting mode and the Mimo

mode, and recorded the worst case 802.11n HT 20 mode at the Mimo mode. The measurement frequency range is
from 25MHz to the 10™ harmonic of the fundamental frequency, not exceeding 40GHz.18GHz-40GHz not recorded
for no spurious point have a margin of less than 6 dB with respect to the limits.

\ LY/

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT 20, CH 149, Horizontal/Vertical
Fre. (MHz) ANT. Pol. ENP Limit | Margin | Conclusion
(dBm)

Below 1GHz:
204.20 v 7510 | 57 | -18.10 PASS
229.37 v 7573 | 57 | -18.73 PASS
279.24 v 7860 | 57 | -21.69 PASS
352.44 v 79.07 | 57 | -22.07 PASS
45463 Y 8016 | 57 | -23.16 PASS
837.57 v 7622 | 57 | -19.22 PASS
182.04 H 7787 | 57 | -2087 PASS
306.05 H 7506 | 57 | -18.06 PASS
315.10 H 7656 | 57 | -19.56 PASS
416.96 H 7736 | 57 | -2036 PASS
57849 H 7573 | 57 | -18.73 PASS
806.21 H 7373 | 57 | -16.73 PASS

Note:

1.Cable loss and antenna gain was combined in the calculated result.
2.0ther point of the measurements are below 20dB from the limit.

Fre. (MHz) ANT. Pol. (Egg) Limit | Margin | Conclusion
Below 1GHz:
1285.06 v 6113 | 47 | 1413 PASS
1579.80 v 6949 | 47 | -22.49 PASS
2623.25 v 6507 | 47 | -18.07 PASS
2717.23 v 6298 | 47 | -15.98 PASS
2823.19 Y 6633 | 47 | -19.33 PASS
3188.65 v 6368 | 47 | -16.68 PASS
3543.60 H 6035 | 47 | -13.35 PASS
355555 H 6545 | 47 | 1845 PASS
4736.30 H 6574 | 47 | -18.74 PASS
485740 H 6568 | 47 | -18.68 PASS
5923.91 H 6467 | 47 | 767 PASS
6174.41 H 6530 | 47 | -18.30 PASS
Note:

1.Cable loss and antenna gain was combined in the calculated result.
2.0ther point of the measurements are below 20dB from the limit.

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT 20, CH 165, Horizontal/Vertical
Fre. (MHz) ANT. Pol. ENP Limit | Margin | Conclusion
(dBm)

Below 1GHz:
215.36 \Y -79.48 -57 -22.48 PASS
243.48 \ -78.86 -57 -21.86 PASS
289.91 \ -79.74 -57 -22.74 PASS
363.12 \ -76.34 -57 -19.34 PASS
468.74 V -75.46 -57 -18.46 PASS
839.99 \Y -79.21 -57 -22.21 PASS
17717 H -74.59 -57 -17.59 PASS
299.93 H -73.64 -57 -16.64 PASS
337.93 H -76.33 -57 -19.33 PASS
438.12 H -72.32 -57 -15.32 PASS
574.26 H -72.61 -57 -15.61 PASS
808.70 H -76.46 -57 -19.46 PASS

Note:

1.Cable loss and antenna gain was combined in the calculated result.

2.0ther point of the measurements are below 20dB from the limit.

Fre. (MHz) ANT. Pol. ENP Limit | Margin | Conclusion
(dBm)

Below 1GHz:
1430.84 \Y -65.66 -47 -18.66 PASS
1629.77 \ -65.48 -47 -18.48 PASS
2673.58 V -64.07 -47 -17.07 PASS
2733.96 \ -69.07 -47 -22.07 PASS
2869.67 V -67.81 -47 -20.81 PASS
3099.11 \Y -60.85 -47 -13.85 PASS
3421.25 H -60.05 -47 -13.05 PASS
3630.51 H -65.48 -47 -18.48 PASS
4438.46 H -61.69 -47 -14.69 PASS
4852.97 H -66.09 -47 -19.09 PASS
5913.24 H -63.96 -47 -16.96 PASS
5990.28 H -63.91 -47 -16.91 PASS

Note:

2.0ther point of the measurements are below 20dB from the limit.

1.Cable loss and antenna gain was combined in the calculated result.

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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5. Test Setup Photos of the EUT
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The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com.
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